WATEROUS

Document Number | Issue Date Rev. Date

SPL82395 12/10/99 | 01/22/08

Transfer Valve Actuator Service Parts List

ACTUATOR
SEE PAGE 6

MANUAL PANEL
CONNECTION
SEE PAGE 12

ACTUATOR
SEE PAGE 8

PUMP AND ACTUATOR
ASSY SHOWN UPSIDE
DOWN FOR CLARITY

MANUAL PANEL
CONNECTION
SEE PAGE 12

ACTUATOR

ELECTRIC PANEL
SEE PAGE 2

CONNECTION
SEE PAGE 14

YYYYYY

OPTIONAL
MANUAL
OVERRIDE
SEE PAGE 10

Electric Actuator, Top Mounted

ACTUATOR
SEE PAGE 4

PUMP AND ACTUATOR
ASSY SHOWN UPSIDE
DOWN FOR CLARITY

OPTIONAL MANUAL
OVERRIDE
SEE PAGE 10

V€
vvv
el

ELECTRIC PANEL
CONNECTION
SEE PAGE 14

Electric Actuator, Bottom Mounted

Waterous Company—Since 1886
Subsidiary of American Cast Iron Pipe Company

Printed in U.S.A.



Table of Contents

Electric Transfer Valve Actuator (TOP MOUNTEd) . . ..o oo e e e e e e e e e e e e e e e e e e e e e ettt 1-2
Electric Transfer Valve Actuator (Bottom MoUNTEd) . ... .. o e et e e e e e e e e e e e e e e 3-4
Manual Transfer Valve Actuator (TOp MOUNTEA) . .. ... i i e ettt e e e et et et et et et et ettt 5-6
Manual Transfer Valve Actuator (Bottom Mounted) . . ... ... e e e e e e e e e 7-8
Y =TT =TI @ AV =T ¢ T = 9-10
=T 10 F= U@ o= = o] o 11-12

13- 14

ElECC Panel . .. ..o e e e e



Electric Actuator, Top Mounted

e DESCRIPTION QTY e DESCRIPTION QTY
1 Worm Gear 1 27  Socket Head Screw, 1/4-20 x 5/8 in. 8
2 Sector Gear 1 28 Lock Washer, 1/4 in. 8
3 Worm Gear Housing 1 29  Socket Head Screw, 8-32 x 1/2 in. 8
4 Housing Cover 1 30 | Nylok Nut, 8-32 4
5 Top Mounting Bracket 1 31 Socket Head Screw, 8-32 x 7/8 in. 2
6 Gear Motor 1 32 | Lock Washer, #8 6
7 Flanged Bearing, 1-1/4 x 1-1/2 in. 2 33 | Hex Head Screw, 3/8-16 x 5/8 in. 1
8 Sleeve Bearing 1 34  Hex Socket Head Screw, 3/8-16 x 5/8 in. 2
9 O-ring, 1 x 1-1/4 in. 2 35 | Lock Washer, 3/8 in. 3
10  O-ring, 1/2 x 5/8 in. 1 36 | Retaining Ring 1
11 Limit Disk 1 38 | Actuator Wiring Assembly, Electric 1
13 | Switch Mounting Bracket 1 59 | Gear Motor Gasket 1
17 | Extension Shaft, Top 1 64 | Repair Kit, O-ring/Gasket (Consists of 9, 10, 59, 72 and 73) 0
18 | Rubber Plug 2 70 | Actuator Subassembly 1
24  Adapter Nut, 3/4 in. 1 71 |Hex Head Screw, 1/4-20 x 5/8 in. 4
25 | Key, 3/16 x 3/4 in. 1 72 | Switch Cover Gasket 1
26 | Spirol Pin, 1/8 x 3/4 in. 2 73 | Actuator Housing Gasket 1

74 | Motor Replacement Kit 0
SPL 82395
PAGE 1 OF 14

REV: 01/22/08




/7
USED AFTER

TO PANEL

SEE PAGE 14 13

30

1

32
USED PRIOR TO
1-27-02

29 %73

USED AFTER
1-27-02

27

USED PRIOR TO 71
11-27-02 USED AFTER

11-27-02

ACTUATOR SUBASSEMBLY REF 70

11-27-02 | ——38

0-RING/

64 —— | GASKET
TO PANEL bt
SEE PAGE 14

* PART OF O-RING/GASKET
REPAIR KIT 64

MOTOR
74— | REPLACEMENT
KIT

| T USED WHEN GOPTIONAL
MANUAL OVERRIDE
IS NOT INSTALLED

NOTE: SEE PAGE M
FOR OPTIONAL MANUAL
OVERRIDE CONNECTION

ELECTRIC ACTUATOR, TOP MOUNTED

SPL82395
WATEROUS COMPANY
SOUTH ST. PAUL, MN 55075
REV: 01/22/08 PAGE 2 OF 14



Electric Actuator, Bottom Mounted

e DESCRIPTION QTY e DESCRIPTION QTY

1 Worm Gear 1 26  Spirol Pin, 1/8 x 3/4 in. 2
2 Sector Gear 1 27  Socket Head Screw, 1/4-20 x 5/8 in. 8
3 Worm Gear Housing 1 28 Lock Washer, 1/4 in. 8
4 Housing Cover 1 29 Socket Head Screw, 8-32 x 1/2 in. 8
5 Bottom Mounting Bracket 1 30 | Nylok Nut, 8-32 4
6 Gear Motor 1 31 Socket Head Screw, 8-32 x 7/8 in. 2
7 Flanged Bearing, 1-1/4 x 1-1/2 in. 2 32 | Lock Washer, #8 6
8 Sleeve Bearing 1 38 | Actuator Wiring Assembly, Electric 1
9 O-ring, 1 x 1-1/4 in. 2 39 | Hex Socket Head Screw, 5/16-18 x 9/16 in. 3
10  O-ring, 1/2 x 5/8 in. 1 40 | Lock Washer, 5/16 in. 3
11 Limit Disk 1 59  Gear Motor Gasket 1
13 | Switch Mounting Bracket 1 64 | Repair Kit, O-ring/Gasket (Consists of 9, 10, 59, 72 and 73) 0
17  Extension Shaft, Bottom 1 70 | Actuator Subassembly 1
18  Rubber Plug 2 71 | Hex Head Screw, 1/4-20 x 5/8 in. 4
24  Adapter Nut, 3/4 in. 1 72  Switch Cover Gasket 1
25 | Key, 3/16 x 3/4 in. 1 73 | Actuator Housing Gasket 1

74 | Motor Replacement Kit 0

SPL 82395
PAGE 3 OF 14

REV: 01/22/08




31

TO PANEL
SEE PAGE 14

32

38

29

11-27-02

13

i

32
USED PRIOR TO
11-27-02

29
7
i x73
% USED AFTER
g p~s 1n-27-02
|q,~\ g
: > 5
~,
*10
18
8
5
28
71 27
USED AFTER USED PRIOR TO
M1-27-02 Mn-27-02
ACTUATOR SUBASSEMBLY REF 70

0-RING/
GASKET
KIT

64 — |

* PART OF O-RING/GASKET
TO PANEL, REPAIR KIT 64

SEE PAGE 14

MOTOR
74— | REPLACEMENT

70 KIT

40

39

TO PANEL, k
SEE PAGE 4
‘ 24 T USED WHEN OPTIONAL
MANUAL OVERRIDE
IS NOT INSTALLED

NOTE: PUMP AND ACTUATOR
SHOWN UPSIDE DOWN FOR CLARITY

NOTE: SEE PAGE 11
FOR OPTIONAL MANUAL
OVERRIDE CONNECTION

ELECTRIC ACTUATOR, BOTTOM MOUNTED

SPL82395
WATEROUS COMPANY
SOUTH ST. PAUL, MN 55075
REV: 01/22/08 PAGE 4 OF 14



Manual Actuator, Top Mounted

e DESCRIPTION QTY e DESCRIPTION QTY
1 Worm Gear 1 28 Lock Washer, 1/4 in. 8
2 Sector Gear 1 29 Socket Head Screw, 8-32 x 1/2 in. 8
3 | Worm Gear Housing 1 30 | Nylok Nut, 8-32 4
4 Housing Cover 1 31 Socket Head Screw, 8-32 x 7/8 in. 2
5 Top Mounting Bracket 1 32 | Lock Washer, #8 6
7 Flanged Bearing, 1-1/4 x 1-1/2 in. 2 33 | Hex Head Screw, 3/8-16 x 5/8 in. 1
8 Sleeve Bearing 2 34  Hex Socket Head Screw, 3/8-16 x 5/8 in. 2
9 O-ring, 1 x 1-1/4 in. 2 35 | Lock Washer, 3/8 in. 3
10  O-ring, 1/2 x 5/8 in. 2 38 | Actuator Wiring Assembly, Electric 1
11 Limit Disk 1 41  Gear Case Shaft 1
13 | Switch Mounting Bracket 1 47  Thrust Washer, 1/2 x 3/4 in. 4
17 | Extension Shaft, Top 1 48 | Needle Bearing, 1/2 x 3/4 in. 2
18 | Rubber Plug 2 64 | Repair Kit, O-ring/Gasket (Consists of 9, 10, 59, 72 and 73) 0
24 | Adapter Nut, 3/4 in. 1 70 | Actuator Subassembly 1
25 | Key, 3/16 x 3/4 in. 1 71 |Hex Head Screw, 1/4-20 x 5/8 in. 4
26  Spirol Pin, 1/8 x 3/4 in. 2 72  Switch Cover Gasket 1
27 | Socket Head Screw, 1/4-20 x 5/8 in. 8 73 | Actuator Housing Gasket 1
SPL 82395
PAGE 5 OF 14

REV: 01/22/08




29

*72
USED AFTER
11M-27-02

13
30

TO PANEL
SEE PAGE 14

2 27

1 28

A

32
USED PRIOR TO %9
1-27-02

29 47

48

7 47

1

%73 26

USED AFTER

11-27-02 47
48

47

8
%10
%10

8

4

71
USED PRIOR TO  USED AFTER
1-27-02 1-27-02

ACTUATOR SUBASSEMBLY REF 70

0-RING/
04 — | GaSKET

38 KIT

* PART OF O-RING/GASKET
REPAIR KIT 64

TO PANEL
SEE PAGE 12

‘ TO PANEL
‘ SEE PAGE 12

MANUAL ACTUATOR, TOP MOUNTED

SPL82395
WATEROUS COMPANY
SOUTH ST. PAUL, MN 55075
REV: 01/22/08 PAGE 6 OF 14



Manual Actuator, Bottom Mounted

e DESCRIPTION QTY e DESCRIPTION QTY

1 Worm Gear 1 27  Socket Head Screw, 1/4-20 x 5/8 in. 8
2 Sector Gear 1 28 Lock Washer, 1/4 in. 8
3 Worm Gear Housing 1 29  Socket Head Screw, 8-32 x 1/2 in. 8
4 Housing Cover 1 30 | Nylok Nut, 8-32 4
5 Bottom Mounting Bracket 1 31 Socket Head Screw, 8-32 x 7/8 in. 2
7 Flanged Bearing, 1-1/4 x 1-1/2 in. 2 32 | Lock Washer, #8 6
8 Sleeve Bearing 2 38 | Actuator Wiring Assembly, Manual 1
9 O-ring, 1 x 1-1/4 in. 2 39 | Hex Socket Head Screw, 5/16-18 x 9/16 in. 3
10  O-ring, 1/2 x 5/8 in. 2 40 | Lock Washer, 5/16 in. 3
11 Limit Disk 1 41  Gear Case Shaft 1
13 | Switch Mounting Bracket 1 47  Thrust Washer, 1/2 x 3/4 in. 4
17 | Extension Shaft, Bottom 1 48 | Needle Bearing, 1/2 x 3/4 in. 2
18 | Rubber Plug 2 64 | Repair Kit, O-ring/Gasket (Consists of 9, 10, 59, 72 and 73) 0
24 | Adapter Nut, 3/4 in. 1 70 | Actuator Subassembly 1
25 | Key, 3/16 x 3/4 in. 1 71 |Hex Head Screw, 1/4-20 x 5/8 in. 4
26  Spirol Pin, 1/8 x 3/4 in. 2 72  Switch Cover Gasket 1

73 | Actuator Housing Gasket 1

SPL 82395
PAGE 7 OF 14

REV: 01/22/08




31

TO PANEL

SEE PAGE 14 37

I
29 \ %
|

/2
USED AFTER TO
1-27-02

13

30

27
28

i

32
USED PRIOR TO
1-27-02

29

7

*x/3
USED AFTER TO
11-27-02

71 é\ 27

USED AFTER TO
1-27-02

USED PRIOR TO
1-27-02

ACTUATOR SUBASSEMBLY REF 70

38

62 0-RING/
T GASKET

KIT

* PART OF O-RING/GASKET
REPAIR KIT 64

TO PANEL,
SEE PAGE 12
70
40
39
TO PANEL,
SEE PAGE 12

17

25

NOTE: PUMP AND ACTUATOR
SHOWN UPSIDE DOWN FOR CLARITY

MANUAL ACTUATOR, BOTTOM MOUNTED

SPL82395
WATEROUS COMPANY
SOUTH ST. PAUL, MN 55075
REV: 01/22/08 PAGE 8 OF 14



Optional Manual Override for Electric Actuators

e DESCRIPTION QTY e DESCRIPTION QTY
26 | Spirol Pin, 1/8 x 3/4 in. 4 53 | Hex Nut, 1/4-20 3
42 | U-Joint 54  Lock Washer, 1/4 in.

44 | Thrust Bearing, 1/2in. 1 56  Remote Override Shaft 1
45 | Remote Body 1 57 | Crank Handle 1
50 | Connecting Rod 1 58 |Manual Override Panel Plate 1
52  Round Head Screw, 1/4-20 x 1 in. 3
SPL 82395
PAGE 9 OF 14

REV: 01/22/08




NOTE: OVERRIDE MAY BE
CONNECTED TO THIS
SIDE OF ACTUATOR.

26

50 (CUT TO SUIT APPLICATION)

26

ELECTRIC TRANSFER
VALVE ACTUATOR
ASSEMBLY SEE PAGES 3 AND 5

56

57

SPL82395

WATEROUS COMPANY
OPTIONAL MANUAL OVERRIDE FOR ELECTRIC ACTUATORS SOUTH ST. PAUL, MN 55075

NOTE: PARTS SHIPPED LOOSE BY WATEROUS REV: 01/22/08 PAGE 10 OF 14




Manual Actuator Panel Connection and Wiring

e DESCRIPTION QTY e DESCRIPTION QTY
20 | Panel Light (LED), Yellow (Pressure) 1 45 | Remote Body 1
21 | Panel Light (LED), Green (Volume) 1 46 Handle 1
26 | Spirol Pin, 1/8 x 3/4 in. 4 50 | Connecting Rod 1
37  Panel Wiring Assembly (Manual) 1 51 | Spirol Pin, 3/16 x 1-1/4 in. 1
42 | U-Joint 2 52  Round Head Screw, 1/4-20 x 1 in. 3
43  Remote Shaft 1 53 Hex Nut, 1/4-20 3
44 | Thrust Bearing, 1/2 in. 1 54 | Lock Washer, 1/4 in. 3
SPL 82395

PAGE 11 OF 14
REV: 01/22/08




TO "HOT*

NOTE: MAY BE
CONNECTED TO
THIS SIDE OF
ACTUATOR

MANUAL TRANSFER
VALVE ACTUATOR REF 70
SEE PAGES 7 AND 9

CONNECTION TO
ROTARY SWITCH

GROUND

11/4 MALE) TO ROTARY SWITCH (1/4_FEMALE) TO PRESSURE LIGHT
FROM ROTARY SWITCH ON ACTUATOR (/4 FEMALE) TO ROTARY SWITCH (1/4 MALE) TO VOLUME LIGHT
26 (5/16 RING TERMNAD | o
o
TO *HOT' POST z z
\ 3
BLACK-18 aly o
e 5 >
= ROTARY &
(310 RING SWITCH
TERMINAL)
T0 GROUND TOP MOUNTED
<«
S
50 (CUT TO SUIT APPLICATION) A= (/4 FEMALE) TO PRESSURE LIGHT
2 oo TERALE) D PRESOURE L
Pﬁj (1/4 MALE) TO VOLUME LIGHT
26 LY/ (5/16 RING TERMINAL) o
TO "HOT" POST I I{
LED LED DN ]
PRESSURE VOLUME o g g
LIGHT LIGHT ROTARY T
(YELLOW) (GREEN) SWITCH

BOTTOM MOUNTED

WIRING SCHEMATIC
44

52

43

=, 51
(” 46
sih 21
.«’(/(( VOLUME LIGHT
y (GREEN)
20
W PRESSURE LIGHT
(YELLOW)
SPL82395
MANUAL AGTUATOR PANEL CONNECTION AND WIRING WATEROUS COMPANY

SOUTH ST. PAUL, MN 55075
REV: 01/22/08 PAGE 12 OF 14



Electric Actuator Panel Connection and Wiring

e DESCRIPTION QTY e DESCRIPTION QTY
20 | Panel Light (LED), Yellow (Pressure) 1 23 | Circuit Breaker 1
21 | Panel Light (LED), Green (Volume) 1 37 | Panel Wiring Assembly (Electric) 1
22  Switch 1
SPL 82395

PAGE 13 OF 14
REV: 01/22/08



HOT, TO "BAT" POST ON REF 23

FROM ROTARY SWITCH ON ACTUATOR

37

FROM MOTOR

ELECTRIC TRANSFER ON ACTUATOR

VALVE ACTUATOR REF 70

SEE PAGES 3 AND 5 GROUND

TO ROTARY SWITCH
ON ACTUATOR

TO MOTOR
ON ACTUATOR

20
PRESSURE LIGHT
(YELLOW)

21
VOLUME LIGHT
(GREEN)

23

TO "HOT' POST

(5/16 RING
TERMINAL)
TO "HOT* POST

(/4 MALE) TO ROTARY SWITCH (1/4 FEMALE) TQ PRESSURE LIGHT
®: (1/4 FEMALE) TO ROTARY SWITCH (1/4 MALE) TO VOLUME LIGHT
MOTOR N [#10 RNG TERMNAD | ®
T TO CRCUIT o 2| 2
N BREAKER 'BAT*  t| m 3
} ] o W —_
3 | g 5 ¥
BLACK-12
=T ROTARY 7
SWITCH
(10 RNG
TERMINAL) ROTARY SWITCH
TO GROUND
SCHEMATIC
Sy = -
B o D
o [ i NV NI
& g5 4 9 9 4
] o 2 wl 3 3l o
& 2 = 3 &
234 v
0 &
CRCUIT SWITCH, LED LED
BREAKER DPDT PRESSURE  VOLUME
LIGHT LIGHT
23 22 (YELLOW) (GREEN)

WIRING SCHEMATIC, TOP MOUNTED

@i (/4 MALE) TO ROTARY SWITCH (1/4 FEMALE) TQ PRESSURE LIGHT
voroR (174 FEMALE) TO ROTARY SWITCH (1/4 MALE) TO VOLUME LIGHT
o (=10 RING TERMINAL) o
| \
| TO CRCUIT EX
=l BREAKER 'BAT' 23 &
al =3 o
B BLACK-12 g g g
ROTARY K
(5/16 RING SWITCH
TERMNAL)
T0 *HOT* POST (10 RING
%”E‘R’“ﬁj[] ROTARY SWITCH
o " o o SCHEMATIC
o ¥ i < O 3 o
= B4 < ] [l
3 E B v i
= bt Z o 3| &
5 6 @ G
CRCUIT SWITCH, LED LED
BREAKER DPOT PRESSURE  VOLUME
LIGHT LIGHT
23 22 (YELLOW) (GREEN)
WIRING SCHEMATIC, BOTTOM MOUNTED
SPL82395
WATEROUS COMPANY

ELECTRIC ACTUATOR PANEL CONNECTION & WIRING

SOUTH ST. PAUL, MN 55075
REV: 01/22/08 PAGE 14 OF 14




